
 

 
 

 

STABILIZATION OF TANNERY SLUDGE THROUGH BRICK 

PRODUCTION 
 

 

 

 

 

 

 

 

MD. ARIFUL ISLAM JUEL 
 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

DEPARTMENT OF CIVIL ENGINEERING 

BANGLADESH UNIVERSITY OF ENGINEERING AND TECHNOLOGY 

MAY, 2016 

 



 

 
 

 

STABILIZATION OF TANNERY SLUDGE THROUGH BRICK 
PRODUCTION 

 

 

 

 

A thesis 

By 

 

 

MD. ARIFUL ISLAM JUEL  

Roll Number: 0413042505P 

 

 

 

A thesis submitted to the Department of Civil Engineering of Bangladesh University 

of Engineering and Technology (BUET), Dhaka, in partial fulfillment of the 

requirements for the degree 

 

 

of 

 

 

 

MASTER OF SCIENCE IN ENVIRONMENTAL ENGINEERING 
[...]
1000°C and held for 3 hours. The produced bricks then received a series of tests 

including firing shrinkage, weight loss on ignition, water absorption, soundness and 

compressive strength according to ASTM C67 to determine a suitable condition for 

producing qualified bricks that meets the BDS 208 (2009) standards. Calorific value 

of tannery sludge was determined using Bomb Calorimeter (Parr 6100). Energy 

saving due to the addition of tannery sludge was calculated during firing of bricks 

using calorific value of tannery sludge. Leaching test of all these burnt brick samples 

was carried out by TCLP in accordance with USEPA 1311 and Netherland tank 

leaching test (NEN 7345, 1993). 

 

1.4 ORGANIZATION OF THE THESIS 

This study shows the potential of tannery sludge to be incorporated in the clayey 

bricks in Bangladesh. Chapter 2 introduces a brief review of leather processing 

including a short description regarding the basic structure, behavior of chromium and 

some solidification and stabilization techniques of wastes. The latter part of Chapter 2 

summarizes the previous work that was done regarding utilization of different types of 

sludge in the form of ceramic tiles, bricks and concrete. Chapter 3 describes the detail 

methodology that was adopted in this study. Chapter 4 deals with the results obtained 

in this study. Chapter 5 is on conclusion where overall findings, limitation and 

directions for future work have been discussed. At last, Appendix A contains the 

average results of different mechanical and physical properties of TS bricks. 

Appendix B contains calculation for energy saving and Optimum Moisture Content 

(OMC) and Appendix C contains BDS 208 (2009) standards for clay bricks. 



 

6 
 

CHAPTER 2  

LITERATURE REVIEW 
 

2.1 INTRODUCTION 

This chapter presents characterization of tannery wastewater, treatment technology of 

tannery wastewater, tannery sludge management and disposal practices, brick 

manufacturing technology and previous studies on stabilization of sludge through 

fired clay bricks. 

 

2.2 CHARACTERISTICS OF TANNERY WASTEWATER 

Usually tannery wastewater is characterized by strong color, high BOD, high COD, 

low pH and high dissolved salts. Disposal of these wastes into watercourses or onto 

land can cause irreversible damage to the environment in the vicinity (Rahman, 1988). 

Soak liquor 

Wastewater discharged from soaking operation is characterized with high BOD, 

COD, SS, DS value. The most important pollutants in soaking effluents are: salt, hide 

surface impurities, dirt and globular protein substances dissolved in water and salt 

solution. In conventional processing salt-preserved hides are commonly used. 

Calculated on the basis of wet salted weight, the amount of soaking effluent 

discharged varies from 7 m3/t up to 9 m3/t raw hide. When soaking dry hides, up to 20 

m3 water/t dried hide is required. The salinity of soak liquor is very high, varying 

from 15,000 to 20,000 mg/l (as cl). Soak liquors undergo putrefaction very rapidly 

since they contain a large amount of dissolved and suspended organic matters and a 

favorable pH for the growth of bacteria. The biochemical oxygen demand (BOD) of 

the soak liquor is usually between 1100 to 2500 mg/l. 

Lime and Unhairing liquor 

Liming is responsible for the most environmental pollution than other tannery 

operation. In this operation wastewater is characterized with high pH, COD, BOD, 

SS, DS, lime value. About 75 % of the BOD and COD load is produced in the 



 

7 
 

beamhouse, with the main load coming from unhairing without hair saving (Rydin 

and Frendrup 1993) 

A significant proportion of the COD (about 45 %) and BOD (about 50 %) load stems 

from liming/unhairing (UNEP 1991). Liming /unhairing is also the main generator of 

SS (about 60 %).Sulphides, lime, decomposed hair keratin, globular protein and other 

non-collagen protein, as well as saponified fractions of native fat constitute the load of 

liming effluents making them the most polluted wastewater streams. The amount of 

liming effluents, including washing, fluctuates between 9 and 15 m3/t raw hide. 

Deliming and Bate liquor  

It has a high amount of organic matter and ammonical nitrogen due to the presence of 

soluble skin proteins and ammonium salts used in bating. BOD is usually low. 

Conventional deliming and bating methods are based on processing pelts in a bath 

containing salts derived from a strong acid and a weak alkali (mainly ammonium 

salts) together with proteolytic enzymes. BOD of this waste varies from 1,000 to 

2,000 mg/l. The amount of deliming and bating effluents, including washing waters, 

fluctuates between 7 and 11 m3/t raw hide.  Calcium salts (mainly sulphates), sulphide 

residues, degraded proteins (collagen and hair) and residual proteolytic enzymatic 

agents and the like constitute the main pollution load of deliming and bating effluents 

Spent pickle liquor  

This waste contains a high amount of salt and also free acid. BOD of the waste ranges 

from 500 to 900 mg/l. However, in most cases spent pickle liquor is not separately 

discharged since the chrome tanning solution is prepared in the same pickling tank 

using the spent pickle liquor. 

Vegetable tanning effluent  

The spent vegetable tan liquor is probably the strongest fraction in a composite 

tannery effluent. Although its discharge is batch wise or intermittent and constitutes 

about 10% of the total volume of the effluent, its BOD ranges from 6,000 to 12,000 

mg/l. It is acidic in nature and has a persistent color, which is difficult to remove by 

known chemical or biological method, and a characteristic offensive odor. 

 

 



 

8 
 

Chrome tanning effluent  

The spent chrome tan liquor is greenish in color and highly acidic. The waste contains 

a high concentration of trivalent chromium ranging from 100 to 200 mg/l. Hexavalent 

chromium is not generally present in the waste chrome liquor because of the reducing 

agent used and one-bath process is utilized. BOD of the waste is usually about 1,000 

mg/l. 

Dyeing and fat-liquoring wastes  

The effluents from the dyeing and fat-liquoring processes are generally small in 

volume and discharged intermittently. The principal components are the residuals of 

various dyes used in a tannery and oily emulsion. 

Composite wastewater  

The composite wastewater from a tannery is highly colored and foul smelling. It is 

also alkaline with a high amount of suspended and dissolved impurities. In spite of the 

highly acidic nature of some of the waste discharges, especially the spent chrome tan 

liquor including spent pickle liquor, the reason for the total mixed wastewater of a 

tannery, being in most cases alkaline, is that the amount of lime present in spent lime 

liquor is usually excessively high and as a result, maintenance the pH of the mixed 

wastewater in the alkaline range even after reacting with other acidic steams. BOD of 

the composite wastewater varies from 2000 to 3000 mg/l. 

 

2.3 TREATMENT METHODS FOR TANNERY WASTEWATER 

Tanning industry is one of the oldest industries of the world and the problem of 

treatment and disposal of these wastes is probably as old as the industry itself. 

Tanneries wastewater effluent is treated in many different ways. There are situations 

in which an individual tannery applies all the below-described wastewater treatment 

steps on site. In other situations an individual tannery may apply (on site) only pre-

treatment or a part pre-treatment or no treatment at all, sending the effluent to a 

centralised effluent treatment plant. Nevertheless, a treatment is necessary due to the 

wide range of toxic effects on the environment caused by untreated tannery effluents 

and sludges. 

The following treatment steps are necessary and will be described in more detail 

afterwards: 



 

9 
 

 Physical or mechanical treatment 

 Chemical treatment 

 Biological treatment 

 Tertiary treatment 

 sedimentation and sludge handling 

 

2.3.1 Physical and Mechanical Treatment 

Usually the first treatment of the raw effluent is the physical or mechanical treatment 

that includes screening to remove coarse material. Up to 30-40% of gross suspended 

solids in the raw waste stream can be removed by properly designed screens. 

Mechanical treatment may also include skimming of fats, grease, oils and gravity 

settling. 

 

Figure 2.1. Flow diagram of effluent treatment plant of Apex Tannery Ltd. unit-2 

 

2.3.2 Chemical Treatment 

Chemical treatment involves the coagulation and flocculation process. Chemicals are 

added in order to improve and accelerate the settling of suspended solids, especially 

of fine and colloidal matter. In wastewater treatment operations, the processes of 



 

10 
 

coagulation and flocculation are employed to separate suspended solids from water. 

They are two distinct processes usually carried out in sequence as a combination of 

physical and chemical procedures. Finely dispersed solids (colloids) suspended in 

wastewater are stabilized by negative electric charges on their surfaces, causing them 

to repel each other. Since this prevents these charged particles from colliding to form 

larger masses, called flocs, they do not settle. Coagulation is the destabilization of 

colloids by neutralizing the forces that keep them apart.  Cationic coagulants provide 

positive electric charges to reduce the negative charge (zeta potential) of the colloids. 

As a result, the particles collide to form larger particles (flocs). Rapid mixing is 

required to disperse the coagulant throughout the liquid. The common coagulating 

agents used in the treatment of tannery wastewater are alum, ferric chloride, lime and 

ferrous slufate.  

Flocculation   is the  action  of polymers  to  form bridges  between flocs  and  bind  

particles  into  large agglomerates or clumps. In this process it is essential that the 

flocculating agent be added by slow and gentle mixing to allow for contact between 

the small flocs and to agglomerate them into larger particles. The newly formed 

agglomerated particles are quite fragile and can be broken apart by shear forces 

during mixing. Once suspended particles are flocculated into larger particles, they can 

usually be removed from  

 

Figure 2.2. Schematic view of the coagulation and flocculation system (UNIDO, 
2011) 



 

11 
 

 

the liquid by sedimentation, filtration, straining or floatation.  The flocculation 

reaction  not only increases the  size  of floc particles  in  order  to  settle  them  faster,  

but  also  affects  the  physical  nature  of flocs making them less gelatinous  and 

thereby  easier  to dewater. The inorganic coagulants are compounds that break 

colloidal suspensions and help floc forming. The most frequently used coagulants in 

tannery effluent treatment are alum, lime, ferric chloride and ferric sulphate.  

 

2.3.3 Biological Treatment 

In most cases, biological treatment follows chemical treatment, its goal being the 

removal of biodegradable dissolved and colloidal organic matter. The main objective 

at this stage is to further reduce the amount of organic (expressed as BOD and COD) 

and other substances still present in the effluent after the primary treatment and 

thereby satisfy the standards/limits for discharge into surface waters (rivers, lakes). 

The biological treatment duplicates processes that take place in nature, but under 

controlled conditions and, especially, at a highly accelerated pace; however, the 

efficiency of this treatment largely depends on the biodegradability of the polluting 

substrate, i.e., its inherent capacity to decompose by biological processes. The 

remaining suspended and colloidal solids are removed by flocculation and adsorption. 

While biological treatment may be aerobic, facultative or anaerobic (or some 

combination thereof), in practice, almost only aerobic systems are used; 

exceptionally, in countries with a hot climate and where a lot of land is available, 

facultative (preferably aerated/facultative) lagoons are also used. Due to the inherent 

characteristics of tannery effluents, primarily their sulphide/sulphate content, in 

practice, anaerobic treatment is used only in sludge digestion. Among many variations 

of the aerobic process, the most widely used method is (complete-mix) activated 

sludge treatment with extended aeration; despite some very interesting features, 

membrane bioreactors (MBRs) have not made significant inroads in the tanning 

sector. The activated sludge process is an aerobic, biological process, which uses the 

metabolism of microorganisms to remove substances causing oxygen demand. The 

qualitative biochemical reaction taking place in the organic matter stabilization 

process can be summarized in the following manner: 



 

12 
 

 

Inert matter + organic matter + oxygen + nutrients + micro-organisms 

new micro-organisms + CO2 + H2O + additional inert matter 

 

 

Figure 2.3. Aeration tank in operation 
 

Bacteria metabolism has two component parts: Catabolism for energy and Anabolism 

for synthesis. 

(1) Catabolism 

CxHyOzN + O2 CO2 + H2O + NH3 + energy 

(organic matter) 

(2) Anabolism 

CxHyOzN + energy C5H7NO2 

(3) Autolysis 

C5H7NO2 + 5O2 5CO2 + NH3 + 2H2O + energy 

Micro-organisms are stimulated to convert (eat and digest) harmful, oxygen-

demanding organic compounds into an environmentally more acceptable form (micro-



 

13 
 

organisms) and low-energy, stable compounds like water and carbon dioxide. The 

microbial community that does that job comprises various species of bacteria, fungi, 

protozoa, sometimes rotifers (multicellular animals only found in very stable activated 

sludge with long retention times), even nematodes, the composition of the population 

depending on a plethora of factors 

 

2.3.4 Advanced (tertiary) Treatment 

Conventional tannery effluent treatment process if properly designed, conducted and 

operated succeed in reducing many of the pollutants present in the tannery effluent. 

Significant reduction of 90% or more can be seen in BOD5, COD, chromium and 

suspended solids. Conventional processes however are not designed to treat TDS 

including chlorides. Also unless special arrangements are made, the nitrogen content 

of the effluent is not specifically addressed. 

Under the Regional Programme for pollution control in the tanning industry in South-

East Asia UNIDO has been actively looking for methods to improve conventional 

treatment processes which simultaneously reduce the nitrogen content and give the 

possibility of dealing with TDS/chlorides present in the effluent. The following 

technologies relating to the issues mentioned were implemented in pilot 

demonstration units: 

 Mechanical/manual removal of excess salt from wet salted hides and skins 

 Reverse osmosis (RO) of treated tannery effluent 

 Improved solar evaporation 

 Carbon dioxide (CO2) deliming in a small scale tannery to reduce ammonical 

nitrogen 

A preliminary study had been conducted on the suitability of ultrafiltration for 

treatment of tannery effluent and as replacement for secondary clarifier in the 

treatment process. The system uses membrane technology for separation of treated 

effluent from activated sludge instead of conventionally used settling tanks or 

dissolved air flotation system. Thus the ultrafiltration system has been integrated in 

the effluent treatment plant. This process has been patented under the name ZenoGem 

®. Separation of the activated sludge from the treated effluent is carried out either by 



 

14 
 

pressure ultrafiltration or through under pressure (vacuum) micro filtration (UNIDO, 

1998b) 

 

2.4 DEFINITION OF SLUDGE 

Sludge is a semi-solid slurry and can be produced as tannery sludge from tannery 

wastewater treatment processes. Sewage sludge can be produced from wastewater 